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ITEM PART DESCRIPTION QTY PART NUMBER

1 DIFFUSER 1 12DFGLV80

2 NUT, NYLON LOCK, 5/16-24 4 18078500

3 WASHER, FLAT, 5/16 4 18079025

4 PROPELLER, 1/2HP 1 90PR4X2.75

5 MOTOR, 1/2HP, 115V, 1PH 1 4924450490

5 MOTOR, 1/2HP, 230V, 1PH 1 4924450590

6 WIRE ASSY, 2WIRE, 115V, 25' 1 90WA211525

6 WIRE ASSY, 2WIRE, 115V, 50' 1 90WA211550

6 WIRE ASSY, 2WIRE, 115V, 100' 1 90WA2115100

6 WIRE ASSY, 2WIRE, 230V, 25' 1 90WA223025

6 WIRE ASSY, 2WIRE, 230V, 50' 1 90WA223050

6 WIRE ASSY, 2WIRE, 230V, 100' 1 90WA2230100

7 DE-ICING KIT, 10' (2 EA) 1 09DXR3

8 MOTOR LEAD ASSY. 1 90MLA2

9 PLUG, 115 VOLT 1 15 P5965VY

9 PLUG, 230 VOLT 1 15 PHUB5666

10 WASHER, SPECIAL FLAT 4 18656400045

PART DESCRIPTION PART NUMBER

FLOAT, 36" 90FA36

MOTOR STUD, 1/2HP 58155202101

SHAFT SLINGER ASSY 90SSWSW4

PROP GUARD 90PG5X10

ADDITIONAL PARTS NOT  SHOWN
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ICE-AWAY PARTS LIST 5/06/2022

ITEM NO. PART NO. DESCRIPTION PRICE

1 12DFGLV80 DIFFUSER 210.00

2 18078500 NUT, NYLON LOCK 5/16-24 0.50

3 18079025 WASHER, FLAT 5/16 0.20

4 90PR4X275 PROPELLER, 1/2HP 62.00

5 4924450490 MOTOR, 1/2HP,115V, 1PH, 60Hz, 2 WIRE, WL 870.00
4924450590 MOTOR, 1/2HP,230V, 1PH, 60Hz, 2 WIRE, WL 870.00

6 90WA211525 WIRE ASSY.2W, 115V, 25' W/PLUG & MOTOR LEAD 197.50

90WA211550 WIRE ASSY.2W, 115V, 50' W/PLUG & MOTOR LEAD 265.00

90WA2115100 WIRE ASSY.2W, 115V, 100' W/PLUG & MOTOR LEAD 400.00

90WA223025 WIRE ASSY.2W, 230V, 25' W/PLUG & MOTOR LEAD 203.50

90WA223050 WIRE ASSY.2W, 230V, 50' W/PLUG & MOTOR LEAD 271.00

90WA2230100 WIRE ASSY.2W, 230V, 100' W/PLUG & MOTOR LEAD 406.00

90WA2230150 WIRE ASSY.2W, 230V, 150' W/PLUG & MOTOR LEAD 541.00

7 09DXR30 DE-ICING KIT, SLING TYPE, 15' (2ea.) 30.00

8 90MLA2 MOTOR LEAD ASSY.W/HEAT SHRINK & BUTT CONN. 65.00

9 15P5965VY PLUG, 115 VOLT 30.00

15PHUB5666 PLUG, 230 VOLT 36.00

14 18656400045 WASHER, SPECIAL FLAT 0.40

90DFGLV80 DIFFUSER ASSEMBLY (Items 1, 2 & 3) 210.00

90ELCI24230 ELCI, 115V 70.00

90ELCI26140 ELCI, 230V 130.00

90FA36 FLOAT 36" 345.00

90PG5X10 PROP GUARD 62.00

58155202101 MOTOR STUD 4.00

58305974919 SHAFT SLINGER w/ SPLINE WASHER 1.85

90ST75X25 SUPPORT TUBE ASSEMBLY (Items 8 & 9) 45.00

90ST75X25CM SUPPORT TUBE FOR CHAIN MOUNT 52.50

09DICM DE-ICING KIT, SS, CHAIN MOUNT, LESS CHAIN 28.00

09DICM10 DE-ICING KIT, SS, CHAIN MOUNT, 10' 105.50

18CSS188 CHAIN, SS, 3/16" PER FOOT 8.24

15SJOOW103 WIRE, 10/3 SJOOW, 300V 4.50

90PKAQ12-1 PACKING IA & AQ 55.00




